
EAST HELENA
WASTEWATER MASTER PLAN

Prepared by:
Robert Peccia & Associates

Helena, Montana 
www.rpa-hln.com

Prepared for: City of East Helena, MT - May 2020

APR





City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  i 

Table of Contents 
CHAPTER 0:  EXECUTIVE SUMMARY 

0.A. INTRODUCTION AND BACKGROUND ............................................................................ 0-1 

0.B. PROBLEM DEFINITION ................................................................................................... 0-1 

0.C. ALTERNATIVES CONSIDERED ......................................................................................... 0-2 

0.C.1. COLLECTION SYSTEM ALTERNATIVES .................................................................... 0-2 
[...]
Section 2.E., new developments including the new East Helena High School, Vigilante Subdivision, 
and the Highland Meadows Subdivision are expected to increase the number of daily trips on  



Service Layer Credits: Source: Esri,
DigitalGlobe, GeoEye, Earthstar Geographics,
CNES/Airbus DS, USDA, USGS, AeroGRID,

!!2

!!2!!2!!2

!!2 !!2

!!2

!!2 !!2 !!2

!!2

!!2

!!2

!!2

!!2

!!2 !!2

!!2

!!2

!!2

!!2

!!2 !!2

!!2!!2

!!2
!!2 !!2 !!2 !!2

!!2!!2 !!2 !!2

!!2!!2!!2!!2!!2

!!2!!2!!2!!2!!2!!2!!2!!2

!!2

!!2
!!2!!2

!!2

!!2

!!2 !!2

!!2 !!2

!!2

!!2

!!2

!!2

!!2 !!2 !!2 !!2
!!2!!2

!!2!!2!!2
!!2

!!2 !!2

!!2!!2!!2!!2!!2!!2!!2

!!2

!!2!!2

!!2!!2!!2

!!2 !!2 !!2

!!2!!2!!2

!!2 !!2 !!2

!!2!!2

!!2

!!2

!!2

!!2!!2

!!2

!!2

!!2 !!2

!!2

!!2

!!2

!!2

!!2

!!2

!!2 !!2

!!2!!2

!!2 !!2

!!2!!2

!!2

!!2

!!2

!!2!!2

!!2
!!2

!!2!!2
!!2

!!2!!2

!!2

!!2

!!2

!!2

!!2
!!2

!!2
!!2!!2

!!2

!!2

!!2

!!2!!2

!!2

!!2

!!2

!!2

!!2

!!2

!!2

!!2!!2!!2!!2

!!2

!!2

!!2!!2

!!2

!!2

!!2

!!2

!!2

!!2
!!2

!!2

!!2

!!2

!!2

!!2

!!2

!!2

!!2

E MAIN ST

WY
LIE

 DR

OA
K A

VE
NU

E
EH

 RO
AD

E CLARK ST

VA
LL

EY
 DR

PORTER ST

AB
EJA

CO
UR

T

E LEWIS ST

E DUDLEY ST

E KING ST

DUDLEY

KING ST

E RIGGS ST

ASTER
STREET

BEECHNUT
STREET

RIGGS STREET

E MAIN ST

RIGGS ST

BAYARD
ST

LA
NE

AV
E

LEWIS ST

HW
Y 2

82

PLANT RD

MA
PL

E A
VE

NU
EDUDLEY ST

GROSCHELL STREET

MANLOVE ST

GAIL ST

HULST RD

W GROSCHELL ST

CO
BR

E D
R

BA
ND

ER
A D

R

W MAIN ST

WILDFIRE RD

GR
OV

E D
R

CLINTON ST

KING ST
HA

RR
ISO

N
AV

E

CA
SE

Y
AV

E

ROSELAC RD

1S
T ST

3R
D S

T

5T
H S

T

2N
D S

T

?@518

£¤12

£¤287

102

114
113113-DUP

125

134
302 303

304

760
750

150

119
130 132

133

121

605
603

606 608
149148143

144 147

208204 206

305
211

210209

311
310

309219217216214

501
409

410
408 511

512

503 504

514
515
505

516
506

517

314 315 316 317 611610

546545
544543

508 509

523522521520519
518 525

539530

104
103101

112 113A

123

137
138

139

308307

526

542

531
405

404
403

406

203

411

513

301

151

401

312

105 106

118

127 129

141
604

609

547

145142

529528
541

540
532

202
131

120

108
107

200A
200B

9

8

201

2
1

3

4

5

6

7

135

215

752753754755

136

313

510507

LP

751

212

111

548
549

552

551

601
602

LP
401A

LP

550

!!2 Sanitary Sewer Manhole

Sewer Pipe Diameter
2 in
4 in
8 in
10 in
12 in
15 in
18 in
21 in
Force Main

Identified Areas Where I & I
is Prevalent
City of East Helena
Boundary

0 400 800
Feet

Ü

 Da
te: 

5/5
/20

20 
 Pa

th: 
F:\

wa
ste

\18
801

 - E
ast

 He
len

a W
ast

ew
ate

r C
apa

city
 St

udy
\GI

S\M
ast

erP
lan

\Inf
iltra

tion
Stu

dyR
esu

lts_
Fig

2C
5.m

xd

East Helena Wastewater
Master Plan - 2020

Figure 2.C.5
Locations Identified from

the Infiltration Study for
Repair or Replacement



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-18 

Figure 2.C.6:  Montana Avenue Lift Station Schematic 

  



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-19 

Montana Avenue/Valley Drive.  The new East Helena High School is expected to generate 1,015 
new daily trips on Montana Avenue/Valley Drive, the Vigilante Subdivision is expected to 
generate an additional 680 daily trips, and the Highland Meadows Subdivision is expected to 
generate 3,021 daily trips for a total of 4,716 additional daily trips.  Locations of these new 
developments are shown in Figure 2.B.1.  According to City Operators, the Montana Avenue lift 
station has historically been prone to plugging which requires the pumps to be removed.  The 
location of this lift station requires the operators work in the middle of Montana Avenue/Valley 
Drive, often times during busy peak driving periods. This makes it difficult and unsafe for 
operators to access and maintain this lift station. 
 
With the Montana Avenue lift station being located in the roadway, controls for the lift station 
are located on a rack in the road right-of-way.  This lift station does not have a permanent 
generator and instead shares a portable trailer mounted generator with the City’s water system.   
The City of East Helena recently published design standards that includes all lift stations include 
a permanent building for the controls and an on-site generator.  The Montana Avenue lift station 
does not adhere to these regulations. 
 
The lift station wet well is significantly deep and cannot be fenced off from the public which is 
also a safety concern. 
 

2.C.1.5. K&R LIFT STATION 

The K&R Lift Station was constructed as part of this development in 2004 to serve the subdivision. 
The lift station was upgraded with a building and generator in 2007.  The lift station location is 
shown in Figure 2.B.2.  The K & R Lift Station conveys all sewer generated by the K&R Subdivision 
to a gravity sewer main that flows to the Montana Avenue Lift Station.  
 
Figure 2.C.7 shows a schematic flow of the K & R lift station.  This lift station consists of 2 
submersible 5 horsepower chopper pumps.  These pumps have a flow rate of approximately 80 
gpm.  The K & R lift station does not have a flow meter to measure average daily flow.  According 
to pump run times for the K & R lift station provided by the City Operator, pump #1 runs an 
average of 193 seconds 18 times per day and alternates with pump #2 that runs 182 seconds 17 
times a day.  Using this information, the average daily flow of the K & R lift station is calculated 
as follows: 
 
Pump #1:  193 seconds x 18 = 3,474 seconds per day / 60 seconds per minute = 58 minutes 
       80 gpm x 58 minutes = 4,640 gpd 
 
Pump #2:  182 seconds x 18 = 3,276 seconds per day / 60 seconds per minute = 55 minutes 
       80 gpm x 55 minutes = 4,400 gpd 
 
Therefore, the average daily flow for the K & R lift station is approximately 9,040 gpd. 
 
 



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-20 

Figure 2.C.7:  K & R Lift Station Schematic 

  



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-21 

2.C.1.6. LANE AVENUE LIFT STATION 

The Lane Avenue Lift Station was constructed in 2008 to collect wastewater from the south east 
area of the City and pump wastewater into an 8-inch gravity collection system main.  The Lane 
Avenue lift station serves a small area within the city limits that was previously not served by the 
City’s wastewater treatment system. The lift station was sized to accommodate anticipated 
growth and system expansion on the eastern edge of the City.  
 
As shown in Figure 2.B.2, the Lane Avenue Lift Station currently serves approximately 8 service 
connections as well as the wastewater from the East Clark Street Sewer District. The East Clark 
Street Sewer District has a reserved capacity of 24,000 gpd although records show currently they 
are pumping approximately 6,570 gpd to the City.  
 
Figure 2.C.8 shows a schematic flow of the Lane Avenue Lift Station.  This lift station consists of 
2 submersible pumps.  Each of the two pumps have a pumping rate of 250 gpm.   
 
The Lane Avenue Lift Station does have a flow meter to measure average daily flow through the 
lift station.  According to flow data provided by the City, the Lane Avenue lift station has an 
average daily flow of 7,711 gpd.   
 
The Missouri River Brewery is currently being constructed on East Clark Street that will contribute 
additional flow to the Lane Avenue Lift Station. It is estimated that the brewery, tap room, and 
restaurant will add an additional 7,640 gpd of wastewater to the Lane Avenue Lift Station.  The 
addition of the Brewery to the East Helena wastewater system is further described in Section 
2.E.3.3.   
 
With the addition of the Missouri River Brewery to the Lane Avenue Lift Station, flows are 
expected to total approximately 15,351 gpd.   As stated above, contracts are in place that allow 
for the East Clark Street Sewer District to contribute 24,000 gpd.  Therefore, the District is still 
allowed to contribute 17,430 gpd to the system.  If the District was to add the additional flow to 
the Lane Avenue lift station that is contracted, the Lane Avenue Lift Station would receive 
approximately 32,780 gpd.  At 250 gpm, this would equate to pump operation times of 131 
minutes per day (65.5 minutes per pump) or an average of 2.73 minutes/hour.  This lift station 
has sufficient capacity to accommodate the flows anticipated through the planning period. 
 

2.C.2. WASTEWATER TREATMENT PLANT 

2.C.2.1. WASTEWATER TREATMENT PLANT – GENERAL PROCESS DESCRIPTION 

The City of East Helena’s wastewater treatment plant utilizes an extended aeration activated 
sludge process. In 2003, the City of East Helena upgraded their wastewater treatment plant from 
an aerated lagoon system to its current extended aeration activated sludge treatment process 
due to ammonia limits in the City’s MPDES Permit.  In the late 1990’s, Prickly Pear Creek was 
reclassified to an “I” class stream which prompted a reduction in the amount of ammonia allowed 
to be discharged to the stream in order to prevent ammonia toxicity.   



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-22 

Figure 2.C.8:  Lane Avenue Lift Station Schematic 

  



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-23 

With the City’s extended aeration activated sludge process, wastewater is treated in an earthen-
lined aeration basin which is followed by an upflow clarifier.  Figure 2.C.9 shows the general flow 
diagram of the facility.  The system constructed is generally known as the Biolac® System with 
the equipment manufactured or packaged by the Parkson Corporation.  The system was designed 
to remove Biochemical Oxygen Demand (BOD), Total Suspended Solids (TSS), and Ammonia 
(NH3).  
 
Wastewater is first pre-treated after being lifted by two screw pumps (Primary Lift Station) to the 
headworks of the treatment process.  The raw wastewater is subjected first to the screening 
process which utilizes a mechanical screen to remove and partially dewater much of the inorganic 
material in the wastewater.  A manually cleaned screen is provided if the mechanical screen ever 
needs to be taken offline for maintenance or other reasons.  Directly following the screening unit 
is a horizontal flow gravity grit chamber to remove solids with larger specific densities.  Grit that 
accumulates in the bottom of the 
basin is transported to the drying 
beds for dewatering.  Following grit 
removal, the wastewater flows 
through a Parshall flume fitted with 
an ultrasonic transducer to measure 
the plant influent flow rate.  The 
flow then passes through a flow 
equalization manhole where the 
flow is either directed into the flow 
equalization basin or into the 
reaction basin.  During normal 
operation, the influent is directed 
into the reaction basin.    Parshall Flume 
 
The wastewater is stabilized by oxidation from a microbial population (biomass) that is constantly 
regenerated and recirculated through the reaction basin.  The extended aeration treatment 
process allows for a long aeration time (24 hours at 435,000 gpd).  From the reaction basin, flow 
enters the clarifier where settled sludge (biomass) is pumped by use of an airlift pump back into 
the reaction basin as return activated sludge (RAS) or wasted to the sludge holding pond as waste 
activated sludge (WAS).  The mixture of incoming wastewater and RAS is referred to as mixed 
liquor.  This mixed liquor flows through the aerated basin and allows the bacteria contact time 
with the waste for oxidation and nitrification.  Providing these bacteria with the oxygen is 
paramount for proper treatment.  The oxygen is added to the system through the diffusers as air 
from the reaction blowers located in the blower building. 
 
The treated water flows over the clarifier’s weir and to the disinfection building where it is 
disinfected by ultraviolet light from April 1st to October 31st.  From here, water flows to the 
Metals Filtration Building.   
 
  



Service Layer Credits:

Parshall Flume

Metals
Filtration
Building

Filters

Headworks

Screw
Pump

Blower
Building UV Disinfection

Building

Reaction
Basin

Clarifier

Sludge
Holding

Pond

Sludge
Thickening

Drying
Beds

Flow
Equalization

Basin

Solids Flow Path
Treated Wastewater Flow Path
Wastewater Flow Path
Return Activated Sludge (RAS)
Waste Activated Sludge (WAS)

Ü
0 50 100

Feet

East Helena Wastewater
Master Plan - 2020

Figure 2.C.9
East Helena Wastewater Treatment

Plant - Normal Flow Path

 Da
te: 

4/2
8/2

020
  P

ath
: F

:\w
ast

e\1
880

1 -
 Ea

st H
ele

na 
Wa

ste
wa

ter
 Ca

pac
ity 

Stu
dy\

GIS
\Ma

ste
rPl

an\
No

rm
alF

low
Pa

th_
Fig

2C
9.m

xd

from Collection System

to Prickly Pear Creek



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-25 

A portion of the microbial population is wasted each day to maintain process quality and maintain 
the appropriate quantity of solids in the treatment process. The solids wasted from the clarifier 
are held in the sludge holding basin, which serves as the plant’s digester.  Aeration of the top five 
feet of this basin ensures control of objectionable odors.  As the sludge settles within the basin, 
it is collected by a sludge hopper located at the middle of the sloped basin. Periodically, sludge 
from the bottom of the sludge hopper flows by gravity through the sludge thickening building.  
Operators have the option of piping these solids directly to the sludge drying beds or thickening 
these solids and pumping them to the sludge drying beds.  Thickening is performed by use of a 
rotary drum thickener where polymer is used to form a flocculate that is separated from liquid 
using a rotating wedge wire screen.  In either case (thickened or non-thickened), sludge is 
dewatered using drying beds and ultimately disposed of at the Lewis and Clark County Landfill.   
 
Table 2.C.5 below shows the general plant design criteria as it was constructed. 
 

Table 2.C.5: General Plant Design Criteria 
Target Design Year 2021 
Design Population 3,576 
Design Number of Services 1,485 
Design Flow (gpd) 434,400 (302 gpm) 
Peak Hourly Design Flow (gpd) 1,476,960 (1026 gpm) 
Design Effluent BOD (mg/L)  15 (576 lb/day) 
Design Effluent TSS (mg/L) 10 (608 lb/day) 
Design Effluent Ammonia (mg/L) 1-2 

 
Clarified and disinfected effluent flows from the UV building to the metals removal process. 
Water first enters clear well located in the Metals Building on the west side of the campus.  
Caustic is added in the clear well to increase the pH for more effective filtration.  Polymer and 
ferric chloride can be added to water as a metals coagulant as it is pumped up to the filter 
distribution trough.  Cleaned effluent flows from the filter distribution trough into the Blue Water 
Technologies Blue PRO® upflow sand filter process.  The filtered effluent flows to a portion of 
the existing outfall and into Prickly Pear Creek.  Filter reject materials flows to the reject wet well 
and is pumped to the digester.  The effluent metals removal treatment process design criteria is 
listed in Table 2.C.6.  A more detailed discussion on the effluent metals filtration process is 
located in Section 2.C.5. 
 
 
 
 
 
 
 
 



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-26 

Table 2.C.6: Effluent Metals Removal Treatment Process Design Criteria 
Target Design Year 2021 
Design Population 3576 
Design Flow (gpd) 435,000 
Peak Hourly Design Flow (gpd) 1,476,960 
Filter Type Upflow, Sand Media 
Effluent Copper (Effluent Limit at the 
Time) 0.009 mg/L 

Effluent Lead Limit (Effluent Limit at the 
Time) 0.003 mg/L 

Effluent Zinc Limit (Effluent Limit at the 
Time) 0.12 mg/L 

 

2.C.2.2. WASTEWATER TREATMENT PLANT – UNIT PROCESSES 

Below include detailed descriptions for each unit process at the City of East Helena’s Wastewater 
Treatment Plant (WWTP). 
 
SCREENING 
The screening process includes the 
screening structure that encloses 
two side-by-side screens that are 
used to remove large inorganic 
solids from the influent wastewater.  
These solids may include rocks, 
sticks, rags, plastics, or other items 
potentially harmful to the treatment 
process.  Screening is used to 
protect the downstream process 
equipment from structural damage, 
plugging, premature wear, and loss 
of efficiency or effectiveness.   
         Screening Building 
 



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-27 

Wastewater enters the 
screening structure via a 
12-inch PVC pipe and 
flows into a channel 
where it is directed by 
two manually operated 
stop gates.  One stop 
gate leads to the 
mechanical screen and 
should be opened during 
normal operation and 
the other stop gate leads 
to the manually cleaned 
screen and should only 
be opened during 
maintenance of the 
mechanical screen.         Screens             Screens 
 
The wastewater passes through a submerged basket and suspended solids are collected on a 
stainless-steel ¼” perforated screen.  The trapped solids on the face of the screen cause the water 
level in the channel to rise.  When the water reaches a preset level, a float will initiate a 1hp 3-
phase electric spiral motor.  The trapped solids are then conveyed from the screen up the 
stainless-steel transport tube by a rotating spiral brush.  Solids are then compacted and 
dewatered in the tube.  Water squeezed from the screenings is captured and returned to the 
process flow stream for further treatment.  The compacted solids are transported down a vertical 
tube by a rotating serrated cutter and are deposited into ta dumpster for disposal.  
 
The existing mechanical screen is nearing the end of its useful mechanical life.  The screening 
system was designed for a peak hourly flow of 1,026 gallons per minute and are not sized for the 
flow rates expected through the planning period (further discussion of the treatment plant’s 
capacity is located in Section 2.E.).   
 
Originally, the screening building was designed to operate with the door open except during 
extreme cold conditions.  This design was intended to control odors, prevent the build-up of 
dangerous gases, and prevent corrosion.  However, the system has operated over the past 17 
years with the door typically closed, causing significant corrosion in the electrical and HVAC 
systems.  This corrosion is causing failure of some items and needs to be addressed.  The current 
headworks building was does not conform to “Explosion Proof” electrical ratings and needs to be 
modified for operator safety.  It is anticipated that the Screening Building needs to operate with 
the doors closed (as is typical) to prevent freezing within the structure.  Alternatives to provide 
reliable screening through the planning period need to be considered. 
 
 
 



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-28 

GRIT REMOVAL 
Wastewater flows from the screening structure into two identical side-by-side grit chambers, 
each designed to for a maximum design flow rate of 1026 gpm.  These chambers are crude way 
to remove grit which consists of sand, gravel, cinders, or any other solids having subsiding 
velocities, or substantial specific gravities.  The grit may also consist of large organic particles 
such as bone, eggshell, coffee grounds, seeds, and chips.  The grit is removed to decrease sludge 
volumes, decrease pump wear, and to increase the treatment plant’s efficiency.  Grit removal is 
required by the Montana DEQ for mechanical plants. 

 
Horizontal grit chambers are designed to maintain a 
velocity close to 1 foot per second (fps) which allows 
the heavier particles to settle as the flow travels 
along the length of the chambers.  Velocity through 
the chambers is maintained by using a proportional 
weir at the effluent of the chamber.  The 
proportional weir is simply a vertical slot with a 
width determined to control the velocity of the 
wastewater passing through the grit chambers.  The 
chambers were designed so that only one would be 
in use at a time during normal operation.  When the 
chamber needs cleaning, the flow can be redirected 
through the other chamber using manually 
operated fiberglass stop gates. 
 
The existing grit removal system is simplistic at best.  
Operators must manually shovel the grit from the 
grit chambers in order to remove the grit.  Also, the 
existing system does not wash and separate the grit 
as most updated systems do.  

 Grit Removal System 
By washing and separating the grit, the grit would be much cleaner for disposal and the organic 
matter attached to the grit would be recirculated back into the plant, improving plant operations.  
Additionally, the existing grit removal system was not sized for flows anticipated during planning 
period.   This system is not realistic to use with the increased flow for the planning period and is 
a dreaded duty for operations staff.  This task requires significant contact with the wastewater 
and grit as operators need to shovel out the grit chambers.  This system needs to be considered 
for replacement to provide reliable grit removal through the planning period. 
 
FLOW EQUALIZATION BASIN, MANHOLE, AND LIFT STATION 
A flow equalization basin was required by the Montana Department of Environmental Quality 
when the WWTP was upgraded to an activated sludge treatment process to serve as back-up 
treatment in case the single aeration basin and clarifier needed to be shut down for some reason.  
The current system utilizes only one (1) treatment train to the system and the flow could be 
diverted if the system was out of service.  A surface aerator is available to utilize in the flow 



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-29 

equalization basin if the activated sludge treatment system needed to be out of service for a long 
period.   
 
Pull gates in the flow equalization manhole are used to divert wastewater into the flow 
equalization basin, the reaction basin or both.  During normal operation, the pull-gate to the flow 
equalization basin is “in” during high flows.  A portion of the incoming wastewater will, by design, 
flow over the top of the pull gate into the flow equalization basin when flows exceed the peak 
hourly flow rate for the facility.  This was done in part to prevent the Ultraviolet disinfection 
system from becoming overloaded. 
 
As discussed, incoming wastewater can be diverted to the flow equalization basin by 
manipulating the pull gates to 
divert flow to the reaction 
basin or flow equalization 
basin.  If the reaction basin is 
abandoned for a period of 
time, a jet type floating 
aerator can be installed in the 
flow equalization basin to 
provide aeration. In an 
emergency, the basin provides 
some detention and aeration 
for partial wastewater 
treatment. Nitrification, 
however, will be reduced 
using this method                         Flow Equalization Basin 
of treatment.   
 
Under normal operating procedures, the flow equalization lift station located at the bottom 
southeast corner of the flow equalization basin is used to transfer wastewater from the flow 
equalization basin to the reaction basin. The flow equalization lift station can transport the 
partially treated water directly to the UV disinfection building.  The flow equalization lift station 
is a dry-pit type lift station with a 10-inch suction line that penetrates the bottom of the pond 
vertically at the location of a depression on the bottom of the pond with grating installed on the 
suction intake to prevent solids from entering. 
 
The flow equalization basin is a lined earthen basin with an approximate volume of 5.7 million 
gallons.  The basin is lined with a Hypalon® liner to prevent untreated wastewater from seeping 
into the ground and potentially contaminating groundwater.  A majority of the flow equalization 
basin liner was the original Cell 1 lagoon liner that was installed in 1981.  This liner and basin were 
re-purposed to the Flow Equalization Pond during construction of the current extended aeration 
activated sludge treatment process in 2003.  At the time of the original installation, the liner was 
placed directly on rocks that, over the years, have worn through and punctured the liner, 
particularly at the past operating level.  This liner does have significant holes and the liner is past 



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-30 

the end of its useful lift.  This liner does not prevent wastewater from seeping into the ground. 
The existing Hypalon® liner is extremely old and at the end of its useful life.  Current operations 
minimize the amount of water held in this pond to prevent contamination. 
 
EXTENDED AERATION ACTIVATED SLUDGE 
The activated sludge process is a suspended growth biological treatment method used to stabilize 
wastewater.  Activated sludge is concentrated particles made of microorganisms which need 
dissolved oxygen and feed on waste material in the water.  These microorganisms are kept in 
suspension and aerated.  As these microorganisms feed and multiply a biomass is formed.  This 
biomass density is balanced to some degree with the incoming food.  
 
The microorganisms are separated from the stabilized (treated) water in a sedimentation tank 
(clarifier).  The organisms settle as sludge while the water flows over the effluent weir.  The sludge 
or “activated sludge” is returned to mix with incoming wastewater and the process is repeated.  
This flow stream of biomass from the clarifiers to the treatment tanks (where the microorganisms 
will be in contact with the wastewater) is call return activated sludge (RAS).   
 
The ability of an activated sludge system to treat wastewater depends on the volume of biomass 
in the system and the health/make-up of the microorganisms in the activated sludge.  The sludge 
volume must be balanced to some degree with the incoming food to promote a healthy biomass 
and to promote good settling characteristics in the clarifier.  The volume of biomass is the system 
is controlled by discharging (wasting) portions of the biomass to a solids treatment/handling 
process.  The flow stream from the treatment process to the solids treatment process is called 
waste activated sludge (WAS). 
 
The extended aeration activated 
sludge process includes the 
reaction basin and the clarifier.  
This system was designed to 
remove Biochemical Oxygen 
Demand (BOD), Total Suspended 
Solids (TSS), and Ammonia (NH3). 
 
Wastewater enters the process at 
the west end of the Reaction Basin.   
Solids from the bottom of the 
clarifier are lifted by an airlift pump 
and also flow to the west end of the 
Reaction Basin.  These solids make 
up the microorganisms utilized for     Reaction Basin 
treatment and is referred to as the “activated sludge” or Return Activated Sludge (RAS).  The 
mixture of incoming wastewater and RAS is referred to as mixed liquor.  This mixed liquor flows 
through the aerated basin and allows the bacteria contact time with the waste for oxidation and 
nitrification.  Air is provided to the basin by the Reaction Basin Blowers through fine bubble 



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-31 

diffusers.  This aeration provides mixing and provides oxygen to the microorganisms.  Mixing 
keeps particles moving to provide contact with waste and prevents settling.  Providing the 
microorganisms with adequate oxygen is paramount for proper treatment.  Oxygen is added to 
the system through the diffusers as air from the Reaction Blowers located in the Blower Building.   
 
The mixed liquor flows from the reaction basin into the clarifier through openings in the bottom 
of the concrete dividing wall that separate the two.  The solids settle to the floor of the clarifier 
and are removed as RAS or are wasted to the solids handling process as WAS.  Water flows over 
the effluent weir of the clarifier to the UV disinfection building.  
 
The Biolac® System supplied by Parkson Corporation provides the aeration system.  It utilizes 
subsurface fine bubble diffusers evenly spaced throughout the reaction basin.    The diffusers are 
arranged in groups and suspended from header pipes that float on the surface of the Reaction 
Basin. 
 
Scum is removed from the surface of the clarifier by use of slotted rotary pipes located at each 
end of the clarifier.  Water removed from the surface of the clarifier flows to a septic tank where 
scum is trapped using baffles.  Effluent from the scum septic tank flows by gravity to into the flow 
equalization basin.  
 
Three blowers located in the blower building provide a constant supply of air for the reaction 
basin aeration equipment and the clarifier airlift pump.  Two blowers are necessary at all times 
and the SCADA system controls blower rotation at operator chose intervals such that all blowers 
get equal wear.  
 
Variable frequency drives (VFD’s) have been added to the blower so they do not overaerate the 
system.  If the system is overaerated, it will take too long to get the dissolved oxygen (DO) down 
to the appropriate level.  Additionally, operators have experimented with blower run times and 
speeds in an attempt to denitrify (remove nitrogen) in the reaction basin.  These experiments 
have also included having periods where no blowers operate.  The system was not designed for 
dentrification and experiments have had variable results.  One flaw with using this system for 
dentrification are the utilization of air lift pumps.  The RAS (which consumes oxygen) cannot be 
maintained when the blowers are off as the blowers that provide process air are also utilize for 
the air lift RAS pump.   
 
Control of the air distribution within the reaction basin could potentially create aerobic and 
anoxic zones within the basin that may allow for more successful nitrification and denitrification.  
Having the blowers that supply this air connected to the RAS pumps make this process more 
difficult as there is not convenient way to control and vary the RAS rate.  These two operations 
would ideally run independently to maintain optimum conditions for nutrient removal and make 
the treatment plant more efficient. 
 
 
 



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-32 

ULTRAVIOLET DISINFECTION 
Effluent from the clarifier flows to the Ultraviolet (UV) building for disinfection.  Disinfection is 
considered to be the primary 
mechanism for the destruction of 
pathogenic organisms and viruses 
contained in domestic wastewater 
that can caused diseases in humans. 
The ultraviolet disinfection system 
consists of a concrete channel with 
two banks of lamps that produce a 
band of ultraviolet light oriented 
parallel to the direction of flow in each 
channel.  The ultraviolet light 
penetrates an organism’s genetic 
material and destroys its ability to 
reproduce.  As the wastewater passes    Ultraviolet Disinfection Building 

Ultraviolet Disinfection System    
 
the lamps, organisms are subjected to a lethal dose of UV energy.  The banks are turned on and 
off according to the flow reported by a magnetic flow meter installed upstream of the concrete 
channel.  Once disinfected, the partially treated wastewater flows from the UV building to the 
metals building for further treatment.  The design criteria for the Ultraviolet disinfection system 
is shown below in Table 2.C.7.  



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-33 

Table 2.C.7: Ultraviolet Disinfection System Design Criteria 
Manufacturer Trojan Technologies, Inc. 
Model Number UV3000B TM 
Peak Flow 1.08 MGD 
Average Flow 0.435 MGD 
Minimum Flow 0.1 MGD 

Suspended Solids 30 mg/l (based on a 30-day 
average) 

Disinfection 200/100-ml fecal 
 
As shown in Table 2.C.7 above, the UV system was constructed to handle an average daily flow 
of 0.435 MGD and a peak flow of 1.8 MGD.  This system will not be able to disinfect wastewater 
properly for flows anticipated during the planning period without some type of flow equalization.  
According to City Operators, the UV system is functioning well and currently undergoes routine 
general maintenance. 
 
AERATED SLUDGE HOLDING BASIN 
Sludge wasted from the clarifier is 
discharged into the sludge holding 
pond and settles on a sloped bottom 
where it is collected into a sludge 
hopper.  This hopper is a manhole 
located at the center of the basin.  
Operators remove the sludge from 
the basin by opening a valve located 
in the basement of the sludge 
thickening building.   
 
The sludge holding pond has an 
aeration system that provides 10 
scfm (standard cubic feet per minute) Sludge Holding Basin 
per 1000 cf (cubic feet) for the upper five feet within the basin with two blowers in operation to 
provide an aerated cap over the sludge to prevent objectionable odors. 
 
SLUDGE THICKENING 
Sludge from the sludge holding basin flows by gravity into the lower level of the sludge thickening 
building through 8-inch piping.  There is a plug valve and butterfly valve located on the piping just 
inside the basement wall of the building used to isolate and control the flow of sludge from the 
sludge holding basin to the rotary drum sludge thickener located in the building.  Polymer 
injection points are provided at 45, 30, and 15 feet from the thickening unit although typically 
only one injection point is used at a time.  The butterfly valve is used for throttling/controlling 
the flow to the rotary drum sludge thickener and maintain the desired flow as sludge conditions 
change. 



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-34 

The sludge thickening process can be 
altered to achieve varying results and 
to optimize performance for the target 
solids concentration such as: 
 

• Adjusting polymer dosage. 
• Adjusting the rotational speed 

of the rotary drum. 
• Adjusting the spray header 

impact angle. 
• Adjusting the flocculator 

speed. 
• Adjusting the sludge feed rate. 
• Polymer injection location.       Sludge Thickening Building 

 
Dry polymer is batched in either of 
two 500-gallon fiberglass tanks 
installed on the main floor of the 
sludge thickening building.  Each tank 
is provided with a mechanical mixer 
and ultrasonic level sensor.  Only one 
(1) unit is required for pre-treatment 
of the sludge upstream of the rotary 
drum thickener. 
 
It should be noted that, at the time 
the existing WWTP was constructed, 
the sludge thickening system was 
required by the Montana 
Department of Environmental                             

Sludge Thickener       Quality.  However, to date it has not                  
        been utilized.  Operators have had 
success diverting the sludge directly to the drying beds.  However, as growth occurs this system 
may need to be resurrected and tested to make sure the solids load associated with the increased 
flows anticipated during the planning period can be accommodated. 
 
THICKENED SLUDGE LIFT STATION 
Sludge from the end of the rotary drum thickener is discharged into an aluminum chute that 
penetrates the main floor to the two progressive cavity pumps located in the basement.  
Thickened sludge is pumped from the sludge chute to the drying beds through 6-inch piping by 
one of the two progressive cavity pumps. 
 



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-35 

Since operators have not used the rotary drum sludge thickening process, these pumps have not 
been used and are presumed to be in good condition. 
 
FILTRATE LIFT STATION 
Water separated from the solids in the rotary drum thickener passes through the screen and into 
a 4-inch collection pipe. The 4-inch pipe enters a 6-inch header which penetrates the main floor 
vertically and then the north basement wall and discharges to an 8’-0” wet well located on the 
north side of the sludge thickening building.  This wet well serves as a sump for two dry pit non-
clog pumps inside the sludge thickening building.  These pumps pump all of the filtrate from the 
sludge thickening process, water collected by the Sludge Thickening Building floor drainage 
systems, and percolate from the drying beds. These pumps are also able to pump water 
(permeate) from the digester to dewater this pond or as otherwise needed.  The Filtrate Lift 
Station pumps to the reaction basin through 4-inch HDPE piping.  These pumps were replaced in 
2018 and are functioning adequately. 
 
SLUDGE DRYING BEDS 
Sludge from the sludge holding pond (either 
thickened or not thickened) is placed in the 
drying beds for dewatering.  There are 8 
drying beds located near the entrance of the 
wastewater treatment plant.  The drying 
beds allow the thickened sludge to be 
exposed to both evaporation and 
percolation.  Water which runs to the 
bottom of the drying beds drains to a pipe 
below a sand media.  Each percolate pipe is 
connected to a header which slopes to the 
Filtrate Lift Station wet well.                     
                                                                                       
               Sludge Drying Beds 
The drying beds are typically filled in lifts no 
more than 8 inches in depth.  Drying times  
vary depending on the climatic conditions 
and desired solids concentration.  The 
dewatered biosolids are removed and 
hauled away for disposal at least once per 
year. Each bed is provided with an above 
grade plug valve operators use to select the 
bed in which to place the sludge.  Only one 
bed should receive sludge at a time to 
maintain velocities through the piping.  
There is a total of 4 buried laterals, each 
lateral provides flow to two (2) drying beds.  



City of East Helena  
Wastewater Master Plan-2020 

Robert Peccia & Associates  2-36 

Currently, City Operators utilize 7 of the drying beds and 1 for storage.  These drying beds operate 
correctly and functioning as designed.   
 

2.C.3. METALS FILTRATION PROCESS 

The City of East Helena was issued an updated Montana Pollutant Discharged Elimination System 
(MPDES) permit effective October 1, 2009 that contained new effluent limits for metals. The 
City’s MPDES permit required that metals limitations for copper, lead, and zinc be met by January 
1, 2013. These limits necessitated installation of a treatment process to comply with the MPDES 
permit.  Metals limits required by the past MPDES are listed in Table 2.C.8 below. 
 

Table 2.C.8 – Metals Effluent Limits for 2009 MPDES Permit 
 

Parameter 
 

Units 
Average 
Monthly 

Limitation 

Maximum 
Daily 

Limitation 
Copper, Total Recoverable mg/L 0.009 0.014 
Lead, Total Recoverable mg/L 0.003 0.078 
Zinc, Total Recoverable mg/L 0.12 0.12 

 
The effluent metals removal process housed within the structure was designed based on pilot 
testing results and recommendations from filtration process equipment manufacturers.  It should 
be noted, however, that no manufacturers had any prior experience meeting copper limits as low 
as that imposed on the City of East Helena.  The copper limit in the City’s MPDES permit at the 

time the metals process was 
constructed was much lower 
than any industrial application 
required or any other municipal 
treatment facility.  Keeping 
copper limits below permitted 
levels has been a struggle for the 
City.  The current permitted level 
has been relaxed slightly to 11.7 
ug/l.  This effectively makes little 
difference and does not ease the 
difficulty of copper removal for 
City operators. 
 
 

Metals Building 
 
Clarified and disinfected effluent flows by gravity from the UV Building to the effluent metals 